High Speed 1-Needle Lockstitch Industrial Sewing
Machine with Automatic Thread Trimmer

DDL-8500-7
Series

PARTS LIST

29299906

1. MACHINE FRAME & MISCELLANEOUS COVER
8 COMPONENTS

B4

No.1202-00

REF.HO NOTE PART KO DESCRIPTIODN Oy
1 220-02159 FASE PLATE ASM. 1
2 229-02209 FASE PLATE GASKET 1
3 $5-6080410-SP  SCREW 1/8-44 L=4 1
4 224-00757 ARM OTL SHIFLD ASM. ]
5 TA-0850604-R0  RUBBER PLUG 2
[ TA-1250705-R0  RUBRER PLUG 1
@ 224-58300 THREAD GUIDE ROD ]
B $5-4120915-SP  SCREW 3/16-28 L=9 8
g #05  220-54705 CORD HOLDER 1

10 229-00401 SIDE PLATE 1

11 - 110-00619 GASKET 1
12 #01  CH-3002000-01  ATTENTION SEAL 1
13 #06  CH-3002001-A1  SAFETY LABEL.,3 (SMALL). 1
14 100-04109 GROUND MARK 1
_15 $5-4120615-5P.__ SCREW 3/16-28 L=0 Py, o
16 TA-2000502-R0  RUBBER PLUG 1
17 #02? SS-6121840-SP  SCREW 3/16-28 L=18 ]
18 B02  220-52501 REVERSE FEED LEVER STOPPER 1
19 Th-2101002-R0  RUBBER PLUG ]
20 g2 - BER . . 1
21 220-45455 THREAD TENSION ASM. ;
22 229-45408 FIRST TENSION POST (13
23 220-45604 THREAD TENSION GUIDE (1)
24 220-45802 RBOBBIN WINDER TEMSION DISC (2]
25 229-45505  THREAD TENSION SPRING o (1)
26 029-45703 THREAD TENSION NUT (1)
27 $S-4120615-SP  SCREW 3/16-28 L=6 1
28 229-006809 THREAD TAKE-UP LEVER COVER ]
20 55-4120815-5F  SCREV 3/16-28 L=B 1
2p 290-20508  ARM THREAD GUIDE A 1
31 110-01500 SCREV ]
32 229-45356 THREAD TENSION ASM. ]
33 220-21308 TENSION NUT (1}
34 220-21407 ROTATING STOPPER (1)
35 220-21704 TENSION SPRING A (11
36 229-21803 THREAD TENSION DISK PRESSER (1)
37 22G-21506 THREAD TENSION DISK (2)
38 229-21209 TEHSION POST (1)
30 229-21805 TAKE-UP SPRING (1)
_40 229~-45307 TENSION POST SOCKET (1)
11 $5-8000670-SP  SCREW 0/64-40 L= 5.5 (1)
42 55-8150710-SF  SCREW 15/84-28 L=7 1
43 B2118-552-E00  TEWSION RELEASING
44 B1109-012-10B  THROAT PLATE (1) 1
_A% SS-2110920-TP _ SCREW 11/64-40 1=8.5 1
46 $5-2110915-SP SCREW 11/64-40 L=8.5 1
47 220-20807 ARM THREAD GUIDE B 1
48 $S-B110610-TP  SCREW 11/64-40 L=6 1
49 TA-1250406-R0  RUBBER PLUG D=12.5 L=4 ¢
50  35-4120915-SP  SCREW 3/16-28 L=9 3
51 229-01250 BED SLIDE ASM. ]
52 229-01201 SLIDE PLATE (1)
53 220-01300 BED SLIDE SPRING (13
54 $5-B06B0210-SP  SCREW  3/32-56 L= 1.9 (2)
55 229-01003 BED SCREW STUD _ _ 4
51 NT-0530002-KS  TOOTHED WASHER D=5.3 ]
57 229-35407 RUBBER PLATE ]
B8 #01  180-77503 THREAD TAKE-UP LEVER COVER ]
58 #03  229-35209 RUBBER BUSHING 1
G0 #od  B1109-552-000  THROAT PLATE R ]
61 220-02605 RULER STOPPER 1
62 $5-7110540-SP  SCREV 11/64-40 L=5 2
63 MBOOB-350-AAC  RESISTAHCZ PACK AL ASH. 1
64 $5-4121215-SP  SCREW 3/18-28 L=12 1
65 WS-0510002-KP  SPRING WASHER 5.1X%9,2X1.3 B
G WP-0501016-5D EaSHER 5X10.5X1 1
67 #04  MBODBE-350-AAA  RESISTANCE PACK A& ASM. 1
it #01  MBO0R-35K0-AAF  RESISTANCE PACK AF ASM. 1
B9 g07  MBOOS-350-AAL  RESISTANCE PACK AL ASM. 1
Mote ®#01....FOE Jk
#OZ. .. .FOR DDL-8500-7-08,-VEB
#03....FOR DDL-8500-7-00
#o4._...FOR JA
HOG. .. EXCEPT DDL-8500-7-00
#06. .. LACEPFT JE
w07 ... FOR JH




2. MAIN SHAFT COMPONENTS

N

— — — ——— S T MRS e s —

REF.NO HNOTE PART HO. DESCR

1 $S=-2151150-SP  SCREW 15/64-28 L=0.5

Z 229-19554 THREAD TAKE-UP CRANK SHAFT ASM

3 229-03702 ROLLER FELT

4 110-39070 THREAD TAKE-UP LEVER ASH.

2 110-39062 __THREAD TAKE-UP LEVER ASH. .

& #01 B1905-541-B00  NEEDLE BEARIHG

7 110-05204 NEEDLE BAR CRANK

3 B1408-552-000  HEEDLE BAR CRANK ROD

e B1903-552-000  LEFT SCREW

10 229-03157 _ _COUNHTER. AEIGHT ASM. -~ .

11 S5-8681650-TP  SCREW 9/32-28 L=1G

12 35-8660610-TP  SCREW 1/4-40 L=6

13 RO-0442401-00  RUBBER RING

14 55-7681650-TP  SCREW 0/32-28 L=1G

15 229-03105 _COUHTER WEIGHT -
229-10053 FEED DRIVE' ECCENTRIC CAM ASH.
S5-6661110-5P  SCREW 1/4-4G L=11
229-10004 FEED DRIVE ECCERTRIC ChM
SS-6090650-5P  SCREW 9/64-40 L=6
229-03405 _  MAIN SHAFT BUSHING. REAR.
229-03504 OIL SEAL
RC-1850001-KFP  SHAP EIKG 18.5

229-04105
55-8660610-TF

i |
[t N B 0 T e Y e T o e e T e e e
20 D0 ] G2 EM e L MO o D 1D 00 ) G

THRUST COLLAR ASH.

SCREW

1/4-43 =6

(21
(2}
(21
(1)
(1]

(1)

_229-03207 _MAIH SHAET FRORT BUSHIRG
229-04007 OIL ADJUSTING COLI AR
229-03306 BUSHING, INTERMED[ATE
EA-9500B01-00  CABLE BAND
229-19203 RUBBER
=7 L 228-370064 HahD WHEEL COMPL. _ . .

31 $5-6111210-%P  SCREV 11/64-40 L=12

32 WP-0450801-5D  WASHER 4.5X10x0.4

33 $5-8151550-SP  SCREW '15/64-28 L=15

34 229-37056 HAKRD WHEEL ASM.

b M400T-110-0A4  MAGNET FITTING BASE A ASM.

36 H4007-110-0AB  MAGHET FITTING BASE B ASM.

31 110-32562 DYNAMO STATOR

38 229-03009 MAIN SHAFT

39 SL-4051001-HZ  SCREW M3 L=9.6

40 229-03900 __ _OIL AMOUHT ADJUSTIHG PIN

41 RO-0291801-00  RUBBER RING

42 229-10103 THREUST COLLAK

Note #01....SELECTIVE PART{(A — D}

P e = B



3. NEEDLE BAR, UPRIGHT SHAFT & HOOK DRIVING SHAF'T
COMPONENTS

] 24-34
N
41
EEF.KRO HOTE PART HO. DESCRIETION v

1 229-01409 CAP

2 229-06101 HEEDLE BAR BUSHING ,UPPER

3 229-348508 NEEDLE BAR

4 229-06457 NEEDLE ROD HOLDER ASW.

5 S5=6090670-TP " SCRE® " 9/64-40"1=6 (1]
G 229-06507 SLIDE BLOCK 1
T 110-18801 NEEDLE BAR THREAD GUIDE 1
8 229-06200 NEEDLE BAR BUSHING, LOWER 1
9 SS-7080510-TP  SCREW 1/8-44 L=4.5 1
10 2a8-06309 NEEDLE BAR THREAD GUIDE . 1
11 HDB=100B1400 HEEDLE DEX1 #14 1
12 B1306-155-0C0 GEAE & PINION ASH. ]
13 B130G-155-0B0O GEAR & PINTON ASHM., UPPER (1}
14 B1305-012=-0A0 GEAR ASM. (1)
15 SS-8660810~TP  SCREW 1/4-40 =8 SRR (2)
16 B1306-155-0A0  PINION ASM. (1
17 SS-8660810-TF  SCREW 1/4-40 L=8 (2)
138 B1307-155-0B0 GEAR & PINION ASH., LOWER (1)
19 B1307-1505=040 GEARE ASM. LARGE (1)
20 55-8G60810-TP  SCREN 1/4-40 1=8 e~ ol

B1308-155-04/0 PINION ASM. (1)

[ 0 L e B e
e e

S5-8660810-TP

SCREW 1/4-40 L=8

£29-05004 UPRIGHT SHAFT 1
111-41355 HOOK ASH. 1
25 229-05103 UPRIGHT SHAFET BUSHIWG LLOWER 1
26 229-05202 UPRIGHT SHAFT BUSHING ,LOWER 1
27 229-163048 BUSHING ,REAR 1
28 MC-2005009-00  NEEDLE 134 90 1
29 229-17157 THRUST COLLAR ASM. 1
S0 33-0110420-TP  SCRE% 11/64-40 L=4.8 (23
31 229-16001 LOWER SHAFT 1
32 229-42502 BOBBIN CASE HOLDER 1
33 55-4110915-5P  SCREW 11/64-40 L=9 1
34 #01  110-38650 HOOK ASM, 1
35 228-16100 LOYER SHAFT FRONT METAL 1
30 220-17058 THRUST COLLAR ASM. ]
37 55-8110410-TP  SCREW 11/64-40 L= 3.5 (2)
38 228-16555 DIL SEAL SCREW ASM, 1
39 229-16605 OIL WICK (1)
40 229-10506 QIESEAL -SEREW "o usi-emaaeninnd . o o]y
41 229-329049 BOBEIN 1
42 110-3875% BOBBIN CASE ASM. 1
£3 229-42601 OIL SHIELD 1
44 #03  111-41207 NEEDLE BAR !
A5 23-4120015-SP  SCREW 3/106-28 L= 1
40 55-4120915-SP  SCREW 3/16-28 [L=9 ]

Note #01....FOR JH
#02....FOR JE
#03....FOR JE, 40



4. HAND LIFTER COMPONENTS

| |
’ I

REF.HNO HOTE PART HO. DESCRTPTT Uil
1 229-07802 HARD LIFTER
2 B1521-555-000 " SCREW
3 RO-0371801-00  RUBBER RIRG
4 229-08552 HAHD LIFTER CAM ASM.
o 229-08150 HAND LIFTER LIHK - .
G RE-0500000-K0  E-RING
7 110-06509 LTHE SHAFT
& RE-0500000-K0  E-RING
4 229-08008 LIFTING LEVER
19 RE=05 00000 =R 0 E R P e el e S e
11 229-08909 HINGE SCRE%
12 SD-0720331-SP ~ HINGE SCREW D= 7.24 H= 3.3
L3 229-09006 CONNECTING ROD VERTICAL
14 229-08800 LIFTING LEVER LINK
1o 229-08305 LIFTING LEVER CONHECTING ROD
16 S5-7110720-5P  SCEEW  11/64-40 L=7
17 #01  55-4150915-5P  SCREW 15/64-28 L=%9
13 229-44508 WIRE HOLDER A
19 SS-4120615-5P © SCREW 3/16-28 L=6
_2( 22d-44007 WIRE HOLDER BEACKET ,UPPER
21 NS-6620310-3P © NUT  3/16-32
22 RE-0500000-K0  E-RING
23 229-20201 TENSION RELEASE RETURN SPRING
24 110-18405 TENSION RELEASE PIN SPRING
20 229-45109 o IRE_CABLE HOLDER e S
20 110-18306 TENSTON RELEASE SUPPORTING PIN
27 55-4120615-5FP  SCREW 3/16-24 L=6
28 229-44854 THREAD RELEASE WIRE ASM.
29 110-18108 TENSTON RELEASE SHAFT
30 229-07505 PRESSER ADJUSTING SCREW
31 229-07604 PRESSER ADJUSTING SCREW HUT
32 229-07703 PRESSER GUIDE BAR
33 229-074006 PRESSER ADJUSTING SPRING
34 229-07208 PRESSER BAR GUIDE BRACKET
35 229-07000 __PRESSER BAR
36 229-07307 PRESSER BAR THREAD GUIDE
37 55-866G0810-TP  SCREW 1/4-40 L=8
38 S3-6080810-5P  SCREW 9/64-40 L=9
39 229-07109 PRESSER BAR BUSHING, LOWER
40 SS-T091110-SP  SCREW 9/64-40 1=10.5 LT
41 B1524-012-0BA  PRESSER FOOT ASM.
42 229-44706 WIRE HOLDER BRACKET ,LOWER
43 55-7110410-5P  SCREW 11/64-40 L=4

Note H#01....FOR DDL-8500-T7-00

1
h—nb-—hp—nh-rrlh---mH—-.—-'p-ﬂ.-n-.—-n—ll—l




5.FEED MECHANISM COMPONENTS

ol

—

REF.HO HOTE FART HO.
1 Ol 229-41108 FEED ADJUST ROD ]
. 229-11507 FEED REGULATOR PIN 1
3 S5-6090670-TP  SCREW 9/64-40 L=G Z
4 229-11606 FEED REGULATOR 1
) 229-11705 FEED REGULATOR BUSHING . 1
G 55=-7120770-5H _ SCREW 3/16-28& L=7 1
7 229-11804 FEED REGULATOR SCREW 1
8 229-12109 SPRING 1
9 229=12000 PIN 1
10 22 9-405006 FEED DIAL - 1
11 55-6121860-5P SCREW 3/16-28 L=18 1
12 229-10202 ROCKER SHAFT CONNECTING ROD 1
13 229-11101 FALKING FOOT PIN C 1
14 S5-6090620-5P  SCREW 8/64-40 L=6 1
1> 229-15003 COHHECTIHG RQD 1
16 RO-0922702-00  RUBBER RIHNG 1
17 229-12406 FEED REVERSE SPRING 1
18 RE-0500000-K0  E-RIHNG 1
19 229-12257 FEED REVERSE ARM ASM. 1
| 110-10410 FEED REVERSE AEM SCEEW ]
21 RE-0500000-K0  E-RING 1
22 110-37405 ADJUSTING LINK SPRING B 1
23 a0 229-11408 FEED REGULATOR CONNCTING ROD 1
24 229-10905 WALKING FOOT PIN A 2
25 110-08703 —wALKING FOOT LINK —h
20 110-038604 CONNECTING LIKK & 2
27 #01  229-40951 FEED ADJUST LIHK ASM. 1
28 229-10806 ADJUSTING LINK FULCRUM SHAFT & 2
29 55-8150710-5P  SCREW 15/64-28 L=7 2
30 S5-6090620~-SP  SCREW  9/64-40 |.=6 - 2
3l 229-40803 FEED BAR SHAFT 1
32 EC-0150001-KF  RETAINING RING 13.8 1
33 B1613-012-100  FEED DOG 1 1
34 S5-4080620-TP  SCREV 1/8-44 L=6 2
2D 229-40753 FEED BAR ASH. - 1
30 229-41306 ADJUSTING LTHK SPRING GUIDE 1
37 55-4110515-5P  SCREV 11/64-40 L=5 2
38 229-13701 FEED SrRING HOOK 1
39 229-12901 FEED ROCKER SHAFT 1
40 229-11002 __WALKING FOOT PINB 1
41 55-6090620-5FP  SCREW 9/64-40 L=06 ]
42 N5-6680410-5F HUT 9/32-28 ]
43 229-10350 FEED ROCKER SHAFT CRANK ASH. 1
44 55-6121610-5P  SCREW 3/16-28 L=15.5 (1)
A5 22¢9-15151 FEED ARM COMPL. _ __ ]
46 5-T121G10-5P  SCREVW 3/16-28 L=15.5 (1)
47 SD-1000801-5H  HINGE SCREW D=10 H=8 1
48 229-15201 FEED DRIVIHG SHAFT 1
49 229-04155 THRUST COLLAR ASH. 1
20 55-8000610-TF _ SCREW 1/4-40 L=6 (2}
ol 229-13008 FEED ROCKER SHAFT BUSHING 2
52 #O3  2290-13800 HORIZOKTAL FEED ROD B 1
53 35-7110740-TP  SCREW 11/64-40 L=7 1
24 RC-0150001-KP  RETAINING RINC 13.3 1
L £29-400604 FEED BAR CRANK ASM. 1
ob S5-7121410-TFP  SCREW 3/16-28 L=14 (1)
57 229-42056 DEIVING SHAFT CRANK ASM. 1
58 55-7111120-5P  3CREV 11/64-40 L=10.5 (1)
59 #04  B1636-581-C00  NEEDLE BEARING 1
GO #OZ2  229-10459 wALKING FOOT ADJUSTING LINK 1
G1 228-04155 THRUST COLLAR ASM. 1
B2 S5-8660G10-TP  SCREW 1/4-40 L=0 (2]
63 RO-0781901-00  RUBBER RING 1
G4 229-12604 FEED REVERSE SHAFT 1
G5 228-12802  TFEED LEVER METAL - 1
GO SH-8061010-TP  SCREW 1
67 SH-3061050-TF  SCREW 1
G& 229-12703 REVERSE FEED COHTROL LEVER 1
9 WP-0480856-SP  WASIER 4.8X8.4X0.8% 1

Note #O1....FOR DDL-8500-7-0B.-%B
#02....FOR DDL-8500-7-00
#03....FOR JE,JA
#O4....SELECTIVE PART(FOR JE, JAl




6. THREAD TRIMMER COMPONENTS

REF.NO NOTE

PART NO. DCE. S C R IgR: Tele0 S Oty
1 110-40359 KNIFE UNIT 1
2 SD-0460703-TF  HINGE SCREW D=4.6 H=7 (1}
3 - 110-40508 FORKED BASE FOR KNIFE {1}
4 110-40409 MOVING KNIFE HINGE SCREW (1)
o 110-40052 MOVING KNIFE ASH. (1)
B 110-40300 KNIFE MOUNTING BASE (1)
[ 110-40201 THREAD GUIDE FOR KNIFE (1)
& 5S-2060210-5P  SCREW 3/32-56 L=2.3 (1)
! S5-4080620-TP  SCREW 1/8-44 L=6 (2]
19 D2406-555-DOH  COUNTER KHIFE NSy A& AL
11 HE-0346101-40  HOUSING 14P 1
12 35-4110715-SP  SCREW 11/64-40 L=7 1
13 229-50257 PICKEE ARM ASM. 1
14 229-50208 PICKER ARM {1)
_15 229-50356 THREAD TAKE-UP PECKER ASH. {1)
16 S5-6090510-SP  SCRE¥ 9/64-40 L=5 (2)
17 SD-0641451-SP  HIHWGE SCREW E 6 35 H=14.5 1
18 SD-0630275-5P  HINGE SCREW 6.35 H= 2.7 1
18 110-42850 THREAD TRIHHEH CAM ASM. 1
20 S5-60600610-TP  SCREY 1/4-40 L=6 (2)
21 229-50950 CAM COLLAR ASM. 1
22 S9-8110520-TFP  SCREW 11/64-40 L= 4.5 (1)
23 229-49762 THREAD TRIMMER DRIVING UNIT ]
24 229-49754 BASE PLATE ASM. (1}
b 229-50703 DRIVING ARM STOPPE. - .oo-. - (]
26 229-50000 PICKER LINK PIN (1)
27 RE-0G600000-KO  E-RIHG 6 (1)
28 S5-4110715-5P  SCREW 11/64-40 L=7 (2]
29 229-49408 CLUTCH SPRING (1)
30 _110-41852 CLUTCH PLATE ASHW. ... ..~ (1)
31 229-50108 PICKER LIKK (1)
32 WF-0621016-5SH  WASHER (2)
33 N5-6150430-5F  HUT 15/64-28 (2]
34 RE-0G00000-K0O  E-RIHG 6 (11
33 . 110-400607 HOVING KNIFE LINK S N U
36 RE-0500000-K0  E-RIHNG (1)
37 229-48400 MOVING KNIFE LINKE PIN (1)
38 229-49309 KNIFE RETURN SPRING B {1)
39 RE-0400000-KO  E-RING 4 (2)
40 229-49101 ROLLER FULCRUM SHAFT R P 8 ]
4] 229-49200 ROLLER FULCRUM SPRING (1)
42 S$5-7090610-SP  SCREW  9/64-40 L=G (1)
43 229-49002 ROLLER ARM BRACKET (1}
44 229-43657 ROLLER ARM ASM. (1}
45 110-40854 KHIFE DRIVING ARM ASM., (1
46 HE-0346400-0B  PIN CONTACT 2
47 S5-4150915-SP  SCREW 15/64-28 L=9 2
48 50-0640631-TP  HINGE SCREW D=06.35 H=(6.3 1
49 229-51164 SOLENOID UNIT ]
50 229-49903 CLUTCH LIWR . . . . . . . . (1)
51 RE-0500000-KO  E-RING (1)
e 110-43205 SOLENOID RUBBER A (1)
53 110-43908 THREEAD TRIMMER SOLEWOID (1)
54 229-51404 SOLENGID BASE (13
20 WE-0450000-5D  WASHER 4. 5X8X0.5 N .3 I
56 HM-G040000-5H  RUT M4 (21
57 110-43304 SOLENOID RUBBER (1)
o8 N5-6660410-5H  NUT (1}
5% NS-GG660430-SP  HUT 1/4-40 (1)
B0 229-01008 SOLENOID PIN ESIEE— ¢
61 $$-6110710-TP  SCREW 11/64-40 L= 6.5 (1)
62 SD-06003G1-SP  HINGE SCREW D=0 H=3.0 ]
63 55-4151215-5P  SCREW 15/G4-28 L=12 a
G4 229-24807 TUBE HOLDER ,[LOWER 1
65 110-44054 GROUND WIRE ASM. ]



7T.AUTOMATIC REVERSE FEED COMPONENTS

—

REF.ND HNOTE PART NO. DESCRIPTIOHN 0ty
1 229-54150 REVERSE FEED SWITCH ASH. 1
Z 229-54606 REVERSE FEED SWITCH COVER (1]
3 SM-4040655-SF  SCREW M4 L=C (1]
4 229-54101 REVERSE FEED SYITCH BASE (1)
7 229-54200 _ REVERGE FEED SWITCH SHAFT . (1)
G 229-54308 REVERSE FEED SWITCH SPRING (1)
7 SM-4041655-5F  SCREW M4 L=16 (1)
& SM-4031501-5C  SCREW M3 L=15 (2}
4 HW-5000700-00  2-CORE CABTYRE CORD (1.31}
1G HK-0346400-08  PIN CONTACT - 2
11 HA-0019000-00  MICROSWITCH (11
12 229-54408 SWITCH HOLDING PLATE (1}
13 229-54507 REVERSE FEED S¥WITCH LEVER (11
14 RE-0500000-KF  E-RING & z
15 229-538006 __REVERSE FEED CONNECTIHG SHAFT 1
16 RE-0900000-K0O  E-RING 9 1
17 229-530%57 CONNECTING ARM ASM. 1
18 RE-0400000-KP  E-RING 4 ]
19 229-53905 REVERSE FEED CONWECTING LIHK ]
20 RE-1200000-K0  E-RING 12 BEPENCY TSP 1
21 WP-1602616-52  WASHER 1GX24X2.0 1
22 D2468-555-B00  RUBBER PLUNGER 1
23 RE-0400000-K0  E-RING 4 2
24 229-53509 PLUNGER ARM FIH 1
25 —111-02753 REVERSE FEED MAGNET ASM. 1l
20 55-4151215-5P  SCREW 15/64-28 L=12 2
27 55-4120915-5F  SCREW 3/16-28 L=9 ]
28 229-54002 PLUNGER SPRING 1
24 HK-034G400-0B  PIN CONTACT 2
30 #O1  SS-4120615-5P  SCREW 3/16-28 1.=0 ]

Note #01....FOE

DDL-8500-7-0B




8. WIPER COMPONENTS

_|--_.——————___n---——————__-.--.-.-.-————___n_..-.--.-————_____.._-.-.-.-—_______._-.-.——_______

REF.H0O HOTE FART HO.
1 229-55553
2 229-55504
3 SL-4030621-585
4 SD-0650321-TP
feL _NE-6090310-5F
G 111-10608
7 229-56403
& RE-0250000-K0
9 229-56908
10 : 229=06205
11 229-56304
1 NS-G110310-5P
13 229-55900
14 229-56007
L 7] S =103010 =
16 229-57104
17 HA-0005900-00
18 H¥=-2003900-00
14 HW-5000700-00
20 111-10152
21 229-07203
22 SL-4030641-SE
23 HE-0346400-08
24 229-57005
25 _ S5-B090540-5P
26 229-hG809
27 RE-0500000-K0
28 111-11051
24 S5-4120915-3F

SCREW 3/16-28 L=9

DESCR T PT I O:N 0ty
WIPER ASH. 1
WIPER COVER (1)
SCREW M3 (1}
HINGE SCREW D=6.5 H=3.Z2 (1}
o e o (o B S8 e 2 el (e |5
WIPER LINK A (1)
WIPER LINK B (1}
E-RIHG 2.5 (1)
WIPER LIMK B ,HINGE SCREW (1)
wIPER HINGE SCREY COLLAR (1)
WIPER SPRIRG (11
NUT 11/64-44 (1)
WIPER RUBBER A (1)
WIPER RUBBER B (1)
WIPER SOLEROID ¥ bl
WIPER SOLENWOID SHAFT (1)
POWER SWITCH (1)
ELECTRIC WIRE (0.04}
2-CORE CABTYRE CORD (1.33)
S R T L L SRS T s et § B
WIPER LINK COLLAR (1)
SCREW (3)
PIN CONTACT (2]
WIPER (1)
SCREY 8/64-40 L= 5.0 4 recilsh]
WIPER COLLAR (1]
E-RING (1)
WIPER DRIVING SHAFT ASH. (1)




9.0IL LUBLICATION COMPONENTS

REF.HNO HOTE PART NO. D E-S-C R sIePeled 0N 0ty
1 229-47000 OIL STGHT WINDOW 1
2 RO-1952401-00  RUBBER RING 1
3 229-24401 MAIH SHAFT OIL TUBE 1
4 $5-4120615-5P  SCREW 3/16-238 L=6 1
r . 229-25]01 OIL FELT PRESSER 1
G 2289-24153 OIL RETUEN TUBE ASM. 1
7 229-24302 HOLDER (1)
8 CQ-2520000-00  OIL WICK .21
9 229-25002 OIL ADJUSTING SCREW I

_10 229-24990 SPRING om0 i 1

11 229-24500 OIL TUBE 1
12 229-23056 LUBRICATING OIL PUMP ASM. 1
13 229-23304 DIL PUMP INSTALLIHG BASE (1)
14 229-23007 OIL PUMP (1]
15 _229-23700 OTL PUHP IHPELLER MV . I
16 SE-4301041-5F  SCRE¥ D=3 L=10 (3]
17 229-23205 LUBRICATING OIL PUMP COVER (1)
18 229-23809 OIL PUMP IMPELLER COVER (1)
19 229-23403 PLUNGER (1)
20 229-23601 PLUNGER SPRING .. 1)
21 229-23502 PLUNGER SCREW (1)
22 229-23908 HOOK DRIVING SHAFT OIL TUBE (1)
23 SL-4030851-5F  SCREW M3 L=8 (3)
24 #02  55-4150915-SP  SCREW 15/G4-28 L=9 1
R $5-6111010-TP  SCREY 11/064-40 L= 9.5 - 1
26 #01  229-47105 OIL PUMP SUPPORT 1
27 #O1  55-4151215-SP SCREW 15/G4-28 L=1Z 1
28 229-24609 RUBBEE JOINT 1
2% #01  WS5-0451040-KP  SPRING WASHER 4.5X8.5X1 1
30 #O2  229-24005 OIL PUMP SUPPORT 1
31 #01  WS-0651310-KP  SPRING WASHER 6.50X11X1.3 1

Note #01....FOR DDL-8500-7-0B,-UWR
#02....FOR DDL-8500-7-00




10. OIL RESERVOIR COMPONENTS

-

REF.NO HOTE PART NO. DPESCRIPTION Qty
1 110-47057 OIL RESERVOIR ASM. 1
2 110-23017 OIL RESERVOIR (1)
3 110-24700 GASKET (1)
4 110-47107 RUBBER CUSHIOH (4)
2 20-6700710-SH  SCREV 5/16-24 L=7 (1)
G RO-1082401-00  RUBBER RING (1}
7 110-24015 CONNECTING ROT, VERTICAL (1)
8 110-241086 SPRING (1]
g RE-1000000-K0  E-RING 10 (1)

10 110-24510 BREACKET = (1)
11 SM-9062053-5k  SCREW M6 L=20 (2}
12 NH-6060001-SE  NUT M6 (2)
13 SM-8063012-TR  SCREW M6 L=30 (2]
14 SM-9061853-SR SCREW M6 L=17.5 (1)
15 110-24200 KNEE PRESS ROD ¥ (1]
16 229-34251 KNEE PRESS PLATE ASM. 1
17 £29-34509 KNEE PRESS PLATE COVER (1)
18 229-34608 KNEE PRESS PLATE ROD (1)
19 229-34400 KNEE PRESS FLATE RUBBER (1)
20 c29-34202  KNEE PRESS PLATE (13
21 229-34301 KNEE PRESS PLATE HOLDER (1}
2e SM-9061203-5E  SCREW M6 L=12 (1)
23 £29-31703 KNEE PRESS LIFTER ROD 1
24 HO1  111-41454 OIL RESERVOIR ASM. 1
20 #01  GAK-300010RQ KNEE PRESS LIFTER ROD ASM, (1)
26 #O1  GAK-30004000 KNEE PRESS LIFTER ROD RUBRBER (1}
27 #01  RE-0400000-K0  E-RING 4 (1)
28 #01  WP-0621016-SD  WASHER 6.2X13X1 ey
29 #01  GAK-30005000 SPRING (1)
30 #01 111-41413 OIL_RESERVOIR ; (1.
31 K01  111-41900 GASKET (1}

Note #01....FOR JE & JO




11.BELT COVER & BOBBIN COMPONENTS

e A e —_ —

REF.HO HOTE PART NO. DESCRIPTION Uty
1 229-33451 BELT COVER ASM. 1
2 229-33402 BELT COVER A (1)
3 229-33001 BELT COVER A CAF (1)
4 229-33659 BELT COVER B ASM. (13
2 £29-33600 BELT COVEE B E5 s T A ST
G 229-33758 BELT COVER B CAF ASM. (1)
7 229-33907 BELT COVER SUPPORT . A (1)
8 229-34004 BELT COVER A SCREW (2]
g SS-4121415-5P  SCREW 3/16-28 L=14 (11

10 ¥P-0501016-5D  WASHER DX10¢.5X1 R o B
11 SK-3412000-5C  WOOD SCREW D=4.1 L=20 (2}
12 WP-0450826-SC  WASHER 4.5X10X0.4 (2}
13 229-27354 BOBBIN WINDER COMPL. 1
14 229-28501 THREAD TENSION BRACKET (13
15 _53-4110515-5P  SCREW 11/064-40 1= == (1)
16 229-28907 THREAD TERSION DISK (2]
17 229-29004 THREAD TENSION SPRING (1)
18 229-28808 THREAD TENSION NUT (1)
19 $8-7110350-5P  SCREW 11/64-40 L=3.5 (1)

20 229-28402 ~ RUBBER BRAKE PRESSER PLATE (1)

21 229-28303 RUBBER BRAKE (1)
22 229-28105 POSITIONING FINGER (1)
23 SD-0490261-5P  HINGE SCREV D=4.9 H=Z.0 (1)
24 S5-7081310-SP  SCREW 1/8-44 L=12.5 (1)
s __S$5-8110510-5P  SCREW 11/64-40 2= (1}
20 22G-28709 THREAD TENSION BRACKET (1)
27 229-27305 BOBBIN BASE (1)
28 229-27404 BOBBIN PULLEY (1)
29 229-27602 BOBELN WIKDER POST (1)
30 SK-3412000-5C  wQOD SCREWw D=4.] L=20_ il
31 WP-0450826-5C  WASHER 4.5X10X0.8 Z



12. THREAD STAND COMPONENTS

REF.HOD NOTE FART NO. DESCEIPTION 0ty
1 228-30358 THREAD STAND ASM. ]
2 229-31109 SPOOL RETAINER (2]
3 228-31000 SPOOL PIN (2]
1 229-30903 SPOOL REST CUSHIOR (2)
_ ke 229-30804 SpODL REST . . APEE
& SH-GOG1610-5C  SCREW HG L=16 (2)
7 229-30705 THREAD GUIDE ARM JOINT (2}
8 229-31406 SPOOL REST ROD RUBBER CAP (1}
9 229-30507 SPOOL REST ARM (2)
- A __229-30408  SPOOL REST ROD. UPPER =~ a6
11 229-31307 SPOOL REST ROD JOINT (1)
12 SH-4051405-5E  SCREW M5 L=14 (2)
13 HH-6050001-SE  HUT M5 (2]
14 229-30309 SPOOL REST ROD. LOWER (1)
15 0 229-312048 THREAD GUIDE (2
16 WS-0510002-KH  SPRING WASHER (2)
17 NH-6050001-5E  NUT M5 (2)
18 HH-6160511-SE  HUT M16X1.5 (1}
19 WP-1702600-50  WASHER 17X30X2.6 (2)




13. EXCLUSIVE PARTS FOR DDL—-8500H—7

T ot =

45  #02  111-01607  SOLEHOID CORNECTING LIHK

46 #02  WP-0722316-5H  WASHER

47 #02  111-01508 REVERSE FEED LINK

48 #02  NS-6110420-5P  HUT 11/64-40

49 #02  5D-0700451-TP  HINGE SCREW D=7 H=4.5

B0 #0]1  MC-2005013-00 HEEDLE 134 HKH130

nl 110-30800 FEED DRIVE ECCENTRIC CAM

he 114-03805 THREAD GUIDE C FITTING PLATE
b3 VF-0371016-5D  WASHER 3.7X8X1

4 NS-6090310-SF  HUT 9/64-40

i 113-05513 _ARM THREAD GUIDE. C £ =
a6 110-94604 CLUTCH LINK

57 02  110-09800 FEED REGULATOR BUSHING

58 110-96500 THREAD TRIMMER SOLEROID

59 SD-0550701-TP  STEP-SCREW D=5.5 H=Y

REF.HO NOTE PART NO. DESCRIPTION Qty
1 110=96062 THREAD CUTTING DRIVING UNIT 1
. 110-95551 KNIFE UNIT 1
3 114-00257 MOVING KNIFE J ASM. (1)
4 110-95502 KNIFE HOUKT BASE (1)
3 114-09604 FI¥ KNIFE i (1)
i 110-95403 KNIFE THREAD GUIDE (1)
7 110-85601 KNIFE BRANCH (1)
8 $D-0500131-TF  HINGE SCREW D=5% H=1.25 (1)
0 110-94901 SOLENOID BASE 1

10 110-73854  THREAD TENSION ASM. 1
11 110-03606 THREAD TENSION SPRING (1)
17 110-73657 THREAD TENSION ASH. 1
13 B3114-232-000  THREAD TENSION SPRING (1)
14 114-00801 THROAT PLATE J 1
0 b i 110-81006 ARM THREAD GUIDE (HAD 1
16 SS-ROBO220-SP  SCREW 1/8-44 [= 2.5 1
17 #02 110-95254 LEVER STOPPER ASH. 1
1% #02  S$-1120710-SP  SCREW 3/16-28 L=6.5 1
14 110-91659 LINK THREAD TAKE-UF LEVER ASM. 1
20) 110-91600 HEEDLE BAR CRANK H e
21 MDE=100B2100 MEEDLE DEX1 21 1
20 B1418-415-H00  WEEDLE BAR THREAD GUIDE 1
23 R1403-553-000  NEEDLE BAR BUSHING, LOVER ]
24 R1419-553-000  HEEDLE BAR THREAD GUIDE 1
25 110-91303  HEEDLE BAR o ]
26 110-92251 LUBRICATING BOBRIN ASM. 1
21 110-983804 FOSITIOHTHG FIHGER H 1
28 B1505-552-000-4 FRESSER SPRING 1
21 D1524-555-EBL  PRESSER FOOT ASH. 1
30 1§02 - L B 1
21 #02  SS-7110740-TP  SCREV 11/64-40 L=7 1
32 MBOOY-350-AAA  RESISTANCE PACK AA ASM. 1
33 228-11903 FEED DIAL 1
24 110-91204 ADJUST LINK SPRING 1
35 110-91007 FEED SPRING HOOK 1
36 114-03003 FEED J 1
37 #02  110-96658 SOLENOID MOUNTING BASE ASM. 1
3% 802 112-31503 OIL PUMP SUPPORT 1
19 #02  112-28103 REVERSE FEED BASE COLLAR 1
40 #02  113-14408 PLUNGER ARM PIN 1
A1 #02  HS-6110420-SP  NUT 11/64-40 ?
42 RO2  112-28301 TURE HOLDER, LOWER 1
43 110-94109 0IL TUBE 1
44 w02  SD-0700711-TP  HINGE SCREW D=7 H=7.1 1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

Eﬂ______ﬂE___l1ﬂ_ﬂﬁHﬂ1"___u__ﬂDJHEIlHﬁ_LlHE_EHLEEHH_EHEEI_B______*AJJ
B1213-552-000-A OIL ADJUSTINHG PIN

61

Note #01....FOR JE
w02, ... .FOR DDL-B8500H-7-0B, kB




14. EXCLUSIVE PARTS FOR DDL-8500A-7

7
4
(5] 11
g
P
10
"
AEF.ND NOTE PART HO. DESCRIPTTIOM Oty
110-73756 THREAD TENSION ASH. 1
N3128-555-D00  TAKE-UF SPRING (1)
D3129-555-000  THREAD TENSION SPRING (1}
MGOT18-350-AnA  RESISTANCE FACK AA ASM. I

e D1024-500-DPBA  PRESSER FOOT ASM.
B9117-552-A00  BOBEIN
B1837-012-0A0  BOBBIN CASE ASM.
B1505-227-TOO-4 PRESSER SPRING T

RO 1 HC-2005006-50  HEEDLE 134 NMGS

_ HDA-100B0900  HEEDLE DAXL A9 .
110-92558 HAND LIFTER CAM ASH.
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Noee BOL....FOR JE






